
AUGUST 1970 

ENVIRONMENTAL 
Science & Technology 

Underground waste disposal 642 



"Waste treatment 
nmf!!~~rwn the drain 

Let Ceil cote protect your original investment in 
waste treatment equipment from corrosive 
attack. We've been doing it for over 40 years. 
Performance-proven Ceil cote monolithic linings 
have been used to protect clarifiers, inlet flumes, 
settlers, neutralization, treatment, and reaction 
tanks. In addition, we design and produce 
reinforced plastic tanks, pressure pipe, sewer 

pipe, and flooring that are ideal for waste 
treatment application. 

Ceil cote engineers will work directly with your 
company's engineering staff. Outside consultant. 
Municipal engineer. Or, a combination of all 
[...]
pounds, such as HF and silicon tetra­
fluoride (SiP 4 ), are emitted from the 
following sources: • aluminum reduc­
tion processes; • manufacture of phos­
phate fertilizer; • pottery and ferro­
enamel works; • brick plants; • refiner­
ies; • steel manufacturing plants; and 
• rocket fuel combustion. Although 
the actual tonnage produced is lower 
than other pollutants, fluorine is toxic 
at much lower concentrations (0.5 
p.p.b.) and also acts as a cumulative 
poison. Fluorine is readily absorbed 
and translocate:l to leaf tips and mar­
gins and remains in a soluble form, re­
taining the chemical properties of free, 
inorganic fluoride. Aside from the in­
jury to vegetation, there is potential 
danger to animals or even human be­
ings feeding on plants high in fluoride 
content. 

Injury from fluoride may appear in 
a few hours but more commonly ap­
pears after several weeks of exposure. 
On most broad-leafed plants fluoride 
causes tissue to die at the margin and 
tip of the leaf. The dead tissue may be 
gray or light green at first, later be­
coming reddish-brown or tan. As ex­
posure continues, the entire leaf rna y 
die and fall off. Near Spokane, Wash., 
ponderosa pine was killed over a 50-
square mile area by fluorides from an 
aluminum ore reduction plant. 

Ozone 

Ozone, a typical secondary pollu­
tant, is derived from the upper atmo­
sphere, electrical storms, and photo­
chemical reactions. Although ozone can 
be carried from the troposphere or de­
velop in thunderstorms, the most im­
portant source of this pollutant is a se­
ries of photochemical reactions in pol­
luted atmospheres. Oxides of nitrogen 
and hydrocarbons that are emitted by 
automobiles, industries, and utilities 
react in the presence of sunlight with 

636 EnYirOtlAlental Science & Technology 

Major sources of plant-pathogenic air pollutants 
Source 

Transpor- Generation Space Refuse 
Pollutant tation Industry of electricity heating disposal 

(million tons/ year) 

Sulfur oxides (SO,) 1 9 12 3 < 1 
Hydrocarbons (0,, PAN) 12 4 < 1 1 1 
Nitrogen oxides (0,, PAN) 6 2 3 1 < 1 
Fluorides (HF, SiF,) < 1 
Others < 2 8 < 4 <2 <2 
Total < 21 < 24 < 20 < 7 < 5 
% 28 30 26 9 7 

Source: Restated from F. A. Wood, 1968. "Sources of Plant- Pathogenic Air Pollutants," Phyto-
pathology 58 (8), 1075·1084. 

oxygen to form ozone, as indicated in 
the following general reaction: 

Light 

NO,-----> NO + 0 

Light 

0 + o , -----> o, 

The amount and speed of ozone build­
up depend upon the type of hydrocar­
bon, concentration of hydrocarbon, 
concentration of N02, irradiation 
time, and the amount of ozone pro­
duced. 

Typical patterns of ozone injury are 
bleached or light flecks or stipples 
(small clusters of dead cells) on the 
upper surface of leaves. Fully expand­
ed, mature leaves are most sensitive to 
and are most readily damaged by 
ozone. Emergence tip burn, a disease 
of white pine, had puzzled foresters 
and pathologists for years. Recently, 
the presence of ozone correlated with 
the occurrence of this disease. Concen­
trations below 0.05 p.p.m. will cause 
injury symptoms on sensitive plant 
species. 

PAN 

The other major secondary pollu­
tant is PAN, which is a member of a 
homologous series of compounds that 
originate from the reactions of unsatu­
rated hydrocarbons and oxides of ni­
trogen in the presence of light as in the 
following general equation: 

0 
Light II 

Olefin + NO, -----> CH,COONO, 

PAN or related compounds are 
formed in this manner, depending 
upon the type of olefin involved, the 
presence of N02, and the irradiation 
time. Natural. sources of hydrocar­
bons, such as terpenes that evolve 
from coniferous vegetation, in the vi­
cinity of man-made sources of hydro­
carbons have the ability to react pho­
tochemically and produce PAN, thus 
complicating control efforts. 

PAN mJury is characterized as glaz­
ing and bronzing of the lower leaf sur­
faces and attack of the younger leaves. 
Eventually, the leaf tissue dies, leaving 
dead areas in the undersurface and 
sometimes through the leaves. Concen­
trations of 0.02-D.OS p.p.m. PAN for a 
few hours are sufficient to cause injury 
to vegetation. 

Combined effects of two or more 
pollutants, such as ozone and sulfur 
dioxide in sublethal concentrations, 
may well result in more severe reac­
tions than with either pollutant alone. 
Because details of synergisms are not 
yet fully explored or understood, con­
tinuing investigations are aimed in this 
direction. 

Pollution-resistant plants 

Since increasing costs and losses are 
being passed on to the consumer, the 
effects of air pollution damage to veg­
etation have yet to be fully ascertained 
or economically determined. Industrial 
researchers and agricultural scientists 
in government sponsored research pro­
grams are investigating the nature and 
prevention of or cure for pollution 
damage to vegetation. Extensive 
breeding programs have been initiated 
to develop and maintain species of 
crops that are genetically resistant to 
atmospheric pollutants. 

Also, utilizing the idea of protecting 
vegetation from harmful effluents, re­
searchers are working with antioxi ­
dants, growth regulators, transpiration 
suppressants, and other chemicals. Ap­
plication of these compounds would 
allow growth in the presently polluted 
atmosphere until concentration red~c­
tion is significantly successful. 

These programs are attempting to 
adjust to the present situation before 
nationwide pollution controls are ade­
quately effective. However, ur.til 
abatement procedures obtain results in 
reducing air pollution levels, the injury 
to vegetation will continue. 



Chemicals, bugs 
tame process wastes 

Combination of coagulation and 

activated sludge treatment cleans 

up plastics plant effluent 

More than 90 % removal of biochemi­
cal oxygen demand (BOD) is being 
achieved by a $1 million waste water 
treatment plant newly started up by 
the B. F. Goodrich Chemical Co. in 
Pedricktown (N. J.). The facilities in 
the polyvinyl chloride (Pvc) plant are, 
according to Goodrich, the most ad­
vanced of their type in the Pvc in­
dustry and were financed to the tune 
of $364,900 by the Federal Water 
Quality Administration (FWQA) . Par­
tial funding by FWQA was contingent 
on Goodrich sharing its treatment 
plant design and know-how with other 
companies in the Pvc business during 
the first year of plant operation. 

The Goodrich PVC plant in Pedrick­
town is the company's sixth and repre­
sents a multimillion dollar investment 
for the world's major vinyl raw ma­
terial producer. Emulsion, suspension, 
and bulk polymerization processes 
used at the plant are based on vinyl 
monomer manufactured by Goodrich 
in Kentucky. Water is supplied to the 
plant from nearby wells and deionized 
before use if needed for process pur­
poses. Process effluent comprises the 
bulk of the waste stream that requires 
treatment before discharge to a tribu­
tary of the Delaware River. 

Design criteria 

The waste is milky white and con­
tains various (and varying) amounts of 
monomers, polymers, dispersants, or­
ganic and inorganic salts, etc., in both 
dissolved and suspended forms . Good­
rich personnel studied raw waste from 
other Pvc plants before construction 

of the Pedricktown plant, and the fol­
lowing parameters were found typical: 

(mg.! I.) 
5-Day biochemical oxygen 

demand (BOD5 ) 720 
Chemical oxygen demand 

(COD) 1285 
Total solids (Ts) 2000 
Suspended solids ( ss) 1000 
Volatile suspended solids (vss) 950 

It was recognized, too, that these 
figures were highly variable due to 
process fluctuations. 

The waste treatment plant was de­
signed so that discharged effluent con­
formed to regulations stipulated by 
the New Jersey Department of Health 
and the Delaware River Basin Com­
mission (DRBC). Chief among these 
requirements were: 

• A minimum of secondary treat­
ment must be provided, regardless of 
the quality objective for the affected 
stream. 

• Discharges cannot contain "more 
than negligible" amounts of floating 
material, suspended matter which will 
settle to form sludge, toxic substances, 
or substances (or organisms) that pro­
duce color, taste, odor of the water, 
or taint fish or shellfish flesh. 

• BOD reduction must be at least 
85% (30-day average). 

Goodrich therefore aimed at 90% 
reduction of ultimate BOD under winter 
conditions ( 13 ° C.) and based design 
criteria on a waste water flow of 800,-
000 gallons per day (g.p.d.) and the 
effluent characteristics listed above. 

Two years were spent in research 
and process design for the final pro­
cess now on stream at Pedricktown. 
Goodrich received technical assistance 
from Roy F. Weston and Associates 
(West Chester, Pa.). 

It was decided early in the game 
that waste equalization facilities would 
be needed because variations in or­
ganic loading (the quality of the waste 
water) and in hydraulic loading (the 
actual volumetric flow rate) were ex­
pected. Research also showed that a 
preliminary step for latex solids re­
moval would have to be included, since 
the presence of such solids materially 
reduces the efficiency of biological 
treatment. The waste was otherwise 
found to be nontoxic to a biological 
treatment system. 

Alternatives rejected 

Activated carbon adsorption was 
considered as a means of reducing 
BOD, but adsorption capacities proved 
poor, a factor attributed by Goodrich 
engineers to the presence of long-chain 
organic soap molecules in the waste. 
Contact stabilization and trickling 
filter systems, too, were considered 
but rejected. The method chosen was 
a completely mixed activated sludge 
system, which uses a biological floc 
similar to that conventionally used for 
domestic sewage treatment. (In fact, 
the seed material with which the Ped­
ricktown treatment plant started up 
was obtained from a municipal plant 
at Haddonfield, N. J.) 

Primary treatment 

Although the PVC plant at Pedrick­
town is not yet on stream at full ca­
pacity, the waste water treatment plant 
is completely built and is at present 
treating an estimated 250,000 g. p.d. 

Waste water from the polymeriza­
tion process units enters first a 950,-
000 gaL-capacity stirred equalization 
tank, sufficient in size to provide one 
day's detention time at design through­
put rate. The first treatment step (see 

Volume 4, Number 8, August 1970 637 



Biological. Two 178,000-ga/. aeration tanks treat PVC waste water at Goodrich PVC plant 

flow sheet) is the addition of coagu­
lant and coagulant aid in a two­
compartment flash mixing tank. The 
ferric chloride coagulant is added to 
the waste, at a dosage of about 150 
p.p.m., before the coagulant aid-a 
polyelectrolyte, either Calgon 227 or 
Nalco 670-is mixed in at a dosage of 
I p.p.m. About two minutes deten­
tion time is provided for mixing in 
each compartment. The waste then 
flows to the primary clarifier in which 
the flocculated solids settle out. This 
"chemical sludge" is drawn off from 
the bottom of the primary clarifier 
and is thickened (from 2.5 % to 8% 
solids) in a separate tank. 

Secondary treatment 

Clean supernatant from the clarifier 
is pumped to one of two I 78,000-gal. 
capacity biological ae ration tanks in 

638 Environmental Science & Technology 

which the oxygen-demanding compo­
nents of the waste are consumed by 
bacteri a contained in an activated 
sludge mass. To the supernatant are 
added small amounts of phosphoric 
acid and ammonium hydroxide which 
supply the sludge bacteria with nu­
trient phosphorus and nitrogen. (Do­
mestic sewage normally contains 
enough of these essential elements to 
eliminate the need for nutrient addi­
tion .) Caustic soda is also added just 
prior to the aeration tank to keep the 
pH above 7.0-the FeC13 used as 
coagulant tends to acidify the waste, 
and at a pH below 7.0 filamentous or­
ganisms form at the aeration stage. 
Ten hours detention time is provided 
at this stage. Overflow from the aera­
tion tank goes to a secondary clarifier 
(the plant has two) in which sludge 
solids- "biological sludge"-settle out. 

Some of this sludge is recycled to 
the aeration tank and the excess is 
thickened in a separate tank. Overflow 
from the secondary clarifier runs into 
a polishing lagoon which also receives 
storm runoff from the plant. Although 
some additional BOD and suspended 
solids removal may be expected in 
the lagoon, the secondary clarifier 
effluent is fully treated, and the la­
goon discharges directly into the 
nearby tributary of the Delaware. 

Solids disposal 

Settled sludge from both chemical 
sludge and biological sludge thickeners 
is centrifuged and dewatered to about 
45- 50% solids. The dewatered sludge 
is inert and is trucked to a landfill , 
while the filtrate is returned to the 
equalization tank. 

The plant is working well. Represen­
tatives of several other PVc-producing 
firms have studied the Goodrich treat­
ment system and FWQA officials hope 
some of these firms may be able to 
adopt similar systems. Goodrich aims 
eventually at I 00 % reuse of its water 
supply but further treatment of the 
lagoon effluent will be necessary to 
meet its stringent requirements for 
process water. Even so, the present 
secondary treatment system has proved 
capable of removing 93- 98 % of the 
BOD from the Pvc plant waste water. 



$500 million market for air monitors 

Industry spending, emission source measurement predominate zn 

ten-year forecast of markets and R&D needs 

Industry is expected to be the major 
purchaser of air pollution control in­
strumentation over the next decade 
and will account for 70% of the total 
expenditures, according to a survey of 
this market being conducted for the 
National Air Pollution Control Ad­
ministration (NAPCA) by Esso Re­
search and Engineering Co. Of the 
estimated $469 million that will be 
spent for such instruments, industry 
will account for about $346 million, 
says Rene Bertrand, an Esso chemist 
involved in the study. 

These conclusions were presented 
in an interim report on the Esso­
NAPCA survey at the annual meeting 
of the Air Pollution Control Asso­
ciation ( APCA) in St. Louis. The study 
itself and the final report are not 
scheduled to be completed until Oc­
tober, when a companion Esso-NAPCA 
report on research and development 
needs will also be published. 

The Esso analysis breaks down the 
air pollution instrumentation market 
into three major forecast areas : Am­
bient level measurement, stationary 
source emissions, and auto exhaust 
monitoring. Bertrand told the APCA 
meeting that "the market is pre­
dominately one of stationary source 
emission measurement," which alone 
accounts for almost 50% of the dollar 
total. The remainder is fairly well 
distributed between ambient level and 
exhaust monitoring. Bertrand ad­
mitted that the stationary source seg­
ment of the market was extremely 
difficult to predict because of a lack 
of historical data. Even so, the esti­
mate is probably conservative in that 
it assumes a minimum of measure­
ment by industry. Furthermore, the 
forecast was drawn up within the 
framework of current air quality leg­
islation, which places main emphasis 
on the ambient air quality level. Ac­
cordingly, it does not take into ac­
count the potential increase in the 
market that could result from adop­
tion of national emissions standards. 

1970-1980 air pollution 
instrumentation market 

Total market $469 million 

Development of the $248 million 
market for emission source monitor­
ing is expected to have a slow but 
steady growth, based on the postulate 
that measurements will not be re­
quired unless there exists a feasible 
control technique .to which the mea­
surements can be directed. Thus, the 
growth curve for this market will hit 
its peak rate later in the decade, after 
wider use of control technology. 

Specific pollutants 

Particulate monitors lead the list 
of new installations for specific pollu­
tants; projected demand is 7125 units 